

**Table 9a: Cost for every single treatment (Tariffs 2013)**

<b>Drug</b>	<b>Administration</b>	<b>Price/injection</b>	<b>Cost/dose</b>	<b>Cost/cycle (2 weeks)</b>
Bevacizumab	5 mg/kg/d/2 weeks	100 mg = \$718 400 mg = \$2 443	\$2443	\$7329
Cetuximab	400 mg/m2 (Loading dose) 250 mg/ m2 (Maintenance dose)	5mg/ml (20 ml) = \$351 5mg/ml (100ml) = \$1467	\$2520	\$3573

**Table 9b: Cost for every single treatment (Tariffs 2013)**

<b>XELOX (Cycle of 21d)</b>	<b>FOLFOX-6 (Cycle of 14d)</b>	<b>FOLFOX-4 (Cycle of 14d)</b>	<b>FOLFIRI (Cycle of 14d)</b>
Oxaliplatin \$1 481 Capecitabine \$428	Oxaliplatin \$1 139 Leucovorin \$76 5-FU (Bolus) \$2.50 5-FU (Perfusion) \$14.90	Oxaliplatin \$969 Leucovorin \$76 5-FU (Bolus) \$2.50 5-FU (Perfusion) \$3.71	Irinotecan \$518 Leucovorin \$76 5-FU (Bolus) \$2.50 5-FU (Perfusion) \$3.71
<b>Total = \$1909</b>	<b>Total = \$1233</b>	<b>Total = \$1051</b>	<b>Total = \$600</b>